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CERTIFIED MILL TEST REPORT
100% MELTED AND MANUFAGTURED IN U.5.A,

Ali shapes praduced by Nucor-Yamalo Steel ara casl
and rolled to a fully kifled and tine grain practice.
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ELONGATION BASED ON 8.00 INCH GAUGE LENGTH

I hereby certily that the contenls ol (his report are
accurale and correct. All test resulls and’ operations
pertormed by thls material manutaclurer arg in
compliance wilh the requirernanis of Ihe material
specificalions listed in the Spacilications Block abave.
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